
 

Castor-PJ1 (Y05717/Y05721/Y05727/Y07929) 

 
 

PARTS CATALOG 

This catalog gives the numbers and names of parts on this machine. 

CONTENTS 

 

1. Projector 1 .......................................... 1 P 

2. Projector 2 .......................................... 3 P 

4. Parts Index .......................................... 5 P 

  



 



1. Projector 1 

 

 

1 



1. Projector 1 
Index 

No. 
Part No. Description 

Q’ty Per 

Assembly 
 

Index 

No. 
Part No. Description 

Q’ty Per 

Assembly 

1 Y0573450 RING:FOCUS 1  13 Y0576052 INSTALLATION PROCEDURE 1 

2 Y0573550 OPTICS SECTION:MARCURY LAMP 1  13 Y0576053 INSTALLATION PROCEDURE:NA/EU 1 

3 Y0571160 COVER:UPPER:SUB-ASS'Y 1  14 Y0576070 CD-ROM:CHN:ASS'Y 1 

4 Y0571182 PCB:SENSOR:PHOTO:RIMOTE CONTROL 1  15 Y0576080 RIMOTE CONTROL:CHN 1 

5 Y0571250 COVER:MARCURY LAMP:ASS'Y 1          

6 Y0571390 COVER:IO:CHN 1          

6 Y0571391 COVER:IO:NA/EU 1          

6 Y0571393 COVER:IO:Y07929 1          

7 Y0571400 FILTER:LONG:ASS'Y 1          

8 Y0571500 FILTER:SHORT:ASS'Y 1          

9 Y0571650 CAP:LENS 1          

10 Y0575251 PCB:MAIN:CHN 1       

10 Y0575271 PCB:MAIN:NA/EU 1       

10 Y0575257 PCB:MAIN:Y07929 1       

11 Y0206076 POWER SUPPLY CORD:NA 1       

11 Y0206077 POWER SUPPLY CORD:EU 1  101 04523008N TAPPING SCREW - M3X8   

11 Y0206078 POWER SUPPLY CORD:CHN 1  102 03130080P PAN HEAD SCREW:M3X8   

11 Y0746079 POWER SUPPLY CORD:Y07929 1  103 03130060P PAN HEAD SCREW:M3X6   

12 Y0206084 CABLE:RGB 1  104 04522608N TAPPING SCREW - M3X8   

 

 

 

 

2 

Ed
Typewritten Text
RTB 1
This page was modified

Ed
Sticky Note
No 10
PCIL: December 2017



2. Projector 2 

 

3 

1

3

19

2

A

E

CA C

G

F

B

D

D

F

B

G

K

K

J I

J

I

H

14

15

13

16

17

7

105

4

1

6

8

5

1011

12

102

102

102103
102

106

106

106

102
102

18

9
105

E

H

105

104

104

104

104



2. Projector 2 
Index 

No. 
Part No. Description 

Q’ty Per 

Assembly 
 

Index 

No. 
Part No. Description 

Q’ty Per 

Assembly 

1 Y0571051 BASE:SUB-ASS'Y 1  101 04522608N BINDING SELF-TAPPING SCREW:2.6X8   

1 Y0571011 BASE:SUB-ASS'Y (NA/EU/Y07929) 1  102 03125060N SCREW - M2.5X6   

2 Y0571070 ADJUSTING PIN:RUBBER FOOT:LONG:M3 1  103 03125040N SCREW - M2.5X4   

3 Y0571071 ADJUSTING PIN:RUBBER FOOT:SHORT:M3 1  104 03130060P PAN HEAD SCREW:M3X6   

4 Y0571092 SPEAKER 1  105 09543006N SCREW - M3X6   

5 Y0572060 HOUSING:MARCURY LAMP:PEEN 1  106 04523008N TAPPING SCREW - M3X8   

6 Y0671665 SEAL:60X17 1          

7 Y0572072 FAN:AXIAL:MM75X25 1          

8 Y0572092 THERMOSTAT 1          

9 Y0572151 FAN:MARCURY LAMP:DIA50X20 1          

10 Y0573010 OPTICS SECTION 1          

10 Y0573020 OPTICS SECTION (NA/EU/Y07929) 1          

11 Y0573350 OPTICAL FILTER:CW:ASS'Y 1          

12 Y0575051 POWER SUPPLY UNIT 1          

 13 Y0575052 HARNESS:POWER SUPPLY UNIT:PCB 1          

 14 Y0575165 SAFETY SWITCH 1          

 15 Y0575170 HARNESS:BALLAST:PCB:MAIN 1          

 16 Y0575171 HARNESS:BALLAST:POWER SUPPLY UNIT 1          

 17 Y0575181 PCB:BALLAST 1          

 18 Y0575190 CONNECTOR:MARCURY LAMP 1          

 19 M1256835 DECAL:WARNING:2000M:CHN 1          

 

 

 

4 



 

 

5 

3. Parts Index              

Part No. Description 
Page and 

Index No. 
  Part No. Description 

Page and 

Index No. 

03125040N SCREW - M2.5X4  4 - 103   Y0571160 COVER:UPPER:SUB-ASS'Y  2 - 3  

03125060N SCREW - M2.5X6  4 - 102   Y0571182 PCB:SENSOR:PHOTO:RIMOTE CONTROL  2 - 4  

03130060P PAN HEAD SCREW:M3X6  2 - 103   Y0571250 COVER:MARCURY LAMP:ASS'Y  2 - 5  

03130060P PAN HEAD SCREW:M3X6  4 - 104   Y0571390 COVER:IO:CHN  2 - 6  

03130080P PAN HEAD SCREW:M3X8  2 - 102   Y0571391 COVER:IO:NA/EU  2 - 6  

04522608N TAPPING SCREW - M3X8  2 - 104   Y0571393 COVER:IO:Y07929  2 - 6  

04522608N BINDING SELF-TAPPING SCREW:2.6X8  4 - 101   Y0571400 FILTER:LONG:ASS'Y  2 - 7  

04523008N TAPPING SCREW - M3X8  2 - 101   Y0571500 FILTER:SHORT:ASS'Y  2 - 8  

04523008N TAPPING SCREW - M3X8  4 - 106   Y0571650 CAP:LENS  2 - 9  

09543006N SCREW - M3X6  4 - 105   Y0572060 HOUSING:MARCURY LAMP:PEEN  4 - 5  

M1256835 DECAL:WARNING:2000M:CHN  4 - 19   Y0572072 FAN:AXIAL:MM75X25  4 - 7  

Y0206076 POWER SUPPLY CORD:NA  2 - 11   Y0572092 THERMOSTAT  4 - 8  

Y0206077 POWER SUPPLY CORD:EU  2 - 11   Y0572151 FAN:MARCURY LAMP:DIA50X20  4 - 9  

Y0206078 POWER SUPPLY CORD:CHN  2 - 11   Y0573010 OPTICS SECTION  4 - 10  

Y0206084 CABLE:RGB  2 - 12   Y0573020 OPTICS SECTION (NA/EU/Y07929)  4 - 10  

Y0571011 BASE:SUB-ASS'Y (NA/EU/Y07929)  4 - 1   Y0573350 OPTICAL FILTER:CW:ASS'Y  4 - 11  

Y0571051 BASE:SUB-ASS'Y  4 - 1   Y0573450 RING:FOCUS  2 - 1  

Y0571070 ADJUSTING PIN:RUBBER FOOT:LONG:M3  4 - 2   Y0573550 OPTICS SECTION:MARCURY LAMP  2 - 2  

Y0571071 ADJUSTING PIN:RUBBER FOOT:SHORT:M3  4 - 3   Y0575051 POWER SUPPLY UNIT  4 - 12  

Y0571092 SPEAKER  4 - 4   Y0575052 HARNESS:POWER:SUPPLY UNIT:PCB:MAIN  4 - 13  



 

 

 

 

6

Part No. Description 
Page and 

Index No. 
  Part No. Description 

Page and 

Index No. 

Y0575165 SAFETY SWITCH  4 - 14          

Y0575170 HARNESS:BALLAST:PCB:MAIN  4 - 15          

Y0575171 HARNESS:BALLAST:POWER SUPPLY UNIT  4 - 16          

Y0575181 PCB:BALLAST  4 - 17          

Y0575190 CONNECTOR:MARCURY LAMP  4 - 18          

Y0575251 PCB:MAIN:CHN  2 - 10          

Y0575257 PCB:MAIN:Y07929  2 - 10          

Y0575271 PCB:MAIN:NA/EU  2 - 10          

Y0576052 INSTALLATION PROCEDURE  2 - 13          

Y0576053 INSTALLATION PROCEDURE:NA/EU  2 - 13          

Y0576070 CD-ROM:CHN:ASS'Y  2 - 14          

Y0576080 RIMOTE CONTROL:CHN  2 - 15          

Y0671665 SEAL:60X17  4 - 6          

Y0746079 POWER SUPPLY CORD:Y07929  2 - 11          

               

               

               

               

               



 


	1. Projector 1
	2. Projector 2
	3. Parts Index

